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Certificate Of Analysis

Name of product R410A
. . Batch
Packing 11.3kg cylinder number 031811220101
Sample From 11.3KG/25LBS Rg;’:’ert 2018.11.22
Manufacturing date 2018.11.22 Standar | Q/JXHY003-2
d 013
Items Specification Results
Characteristics COLOURLESS, CLEAR, ODORLESS
Purity , % by weight =99.90 99.96
Composition % R32:49.5%* 1 R32:49.65
R1252a:50.5% =+ 1 R125a:50.31
Moisture , by weight <0.001 0.0007
Acidity , (as in HCL), % <0.0001 0.00001
Chloride CI-,% PASS PASS
Evaporation residue% <0.01 0.0004
Non-condensable gas in <1.5 0.86
vapour(20°C), %(vol)
Conclusion:
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Remark : This is to ¢ 'the’ rgred have inspected/festec

the mentioned goods, all goods have passed inspection s tig_}fa‘ctory.

Inspector: Monica Yan Review: Xing Lin
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